



Cite this article as: Libyan J Med, AOP: 061110 (published 12 November 2006)

Restless Legs Syndrome: The underrecognised condition

Hani Benamer, FRCP, PhD

New Cross Hospital, Wolverhampton and Queen Elizabeth Neurosciences Centre, University Hospital Birmingham, WV10 0QP, UK

Received 10 October 2006. Accepted in revised form 09 November 2006

Key Words: Restless legs syndrome, dopamine agonists

INTRODUCTION

page 172 Up to 15% of the adult population experiences restless legs syndrome, or Ekbom syndrome during their life [1]. The patients may present to a wide range of medical specialities such as general practitioners, general physicians, nephrologists, haematologists, obstetricians, endocrinologists, rheumatologists, and neurologists.

Around 3% of patients experience major sleep disturbance that needs active medical treatment [2,3]. Therefore, knowing about Restless Legs Syndrome (RLS) is vital to provide a proper diagnosis and treatment to patients with this condition.

DIAGNOSIS

The main symptoms of RLS are uncomfortable and unpleasant sensations in the legs. The diagnosis is a clinical one and based on the history. The following symptoms need to be identified [4,5]:

a) The urge to move the legs to relieve the uncomfortable and unpleasant sensations in the legs,

b) Symptoms get worse during periods of rest such as lying down or sitting,

c) Symptoms partially or totally relieved by movement such as walking,

d) Symptoms are worse during the evening and nighttime.



The severity of the RLS could be determined by using The International RLS Study Group Rating Scale. This scale uses 10 items with five-response levels. It covers both the symptoms and their impact [6].

Periodic limb movements (PLM) have been linked to RLS. PLM are periodic and stereotypic movements initially noted in sleep (periodic limb movements in sleep, PLMS). Each movement should last between 0.5-5 seconds with a frequency of one every 20-40 seconds. Periodic limb movement disorder (PLMD) has been attributed to the effects of the disruption of sleep by PLMS [7].

CAUSES

The majority of the cases of RLS are idiopathic. However, there are well known causes which are important to remember such as pregnancy, iron deficiency anaemia, renal failure, diabetes mellitus and hypothyroidism [8,9]. RLS might be more common in patients with Parkinson's disease and Rheumatoid arthritis [8,9].

INVESTIGATIONS

Basic blood tests are needed in patients with RLS to exclude sec-

ondary causes. Full blood count including ferritin level, biochemical profile, blood glucose, and thyroid function test are essential.

Sleep study or polysomnography are not needed to diagnose RLS except if there is uncertainty about the diagnosis or lack of response to the treatment [10]. However, polysomnography could be used to diagnosis PLM, mainly to determine the number of PLM during sleep [7].

TREATMENT

The following steps are important in treating patients with restless legs syndrome:

i) Any underlying causes, such as anaemia, have to be treated.

ii) A full explanation of RLS as well as reassurance are important for the patients to cope with the condition.

iii) Non-pharmacological approaches can be useful such as keeping cool, avoiding caffeine before bed to improve sleep and taking regular exercise.

iv) Avoid wherever possible drugs that can aggravate the symptoms of RLS such as diuretics, tricyclic antidepressants, calcium antagonists and central nervous system stimulants.



v) Patients with mild symptoms may not need drug treatment. However, levodopa was licensed for RLS in 2000 in both Germany and Switzerland. It is recommended to be used in mild RLS and could be given on demand [11].

vi) Dopamine agonists are considered to be the treatment of choice for RLS. Recently, ropinirole and pramipexole have been licensed in the United Kingdom for treatment of moderate to severe cases. Both have been shown to be effective in double-blind placebo-controlled trials [12,13]. Ropinirole has been launched under a separate brand name Adartrel[®]. The dose is 0.25 for days 1&2 to be increased to 0.5 mg for days 3 to 7. The dose could then be increased by 0.5 mg every week to 2.0 mg. The maximum recommended daily dose is 4 mg. The pramipexole starting dose is 0.125 mg daily, which could be increased after 4-7 days to 0.25 mg and then by 0.25 mg every week up to 0.75 mg. The dopamine agonists should be taken 1-3 hours before bedtime.

vii) If patients do not respond or could not tolerate the dopamine agonists, then clonazepam and gabapentin could be used.

viii) PLMD is usually treated similarly to RLS.

CONCLUSION

Restless legs syndrome can be a disabling condition that is easily recognised clinically. Periodic limb movements have been linked to RLS. Simple investigations are needed to exclude secondary causes and dopamine aqonists are now considered to be the treatment of choice.

Correspondenceauthor: HaniBenamer FRCP, Ph D, Consultant Neurologist & Honorary Senior Lecturer, New Cross Hospital, Wolverhampton and Queen Elizabeth Neurosciences Centre, University Hospital Birmingham, WV10 0QP. UK. Phone: +00 44 1902 695055, Fax: +00 44 1902 695631, Email: benamer@doctors.org.uk

REFERENCES

1. Lavigne GJ, Montplaisir JY. Restless legs syndrome and sleep bruxism: prevalence and association among Canadians. Sleep1994; 17: 739-43.

2. Hening W, Walters AS, Allen RP, Montplaisir JY, Myers A, Ferini-Strambi L.

Impact, diagnosis and treatment of restless legs syndrome (RLS) in a primary care population: the REST (RLS epidemiology, symptoms, and treatment) primary care study. Sleep Med 2004; 5: 237-46.

3. Allen RP, Walters AS, Montplaisir JY, Hening W, Myers A, Bell TJ, Ferini-Strambi L. Restless legs syndrome prevalence and impact: REST gen-

page

174



eral population study. Arch Intern Med 2005; 165: 1286-92.

4. Walters AS. Toward a better definition of the restless legs syndrome. The International Restless Legs Syndrome Study Group. Mov Disord 1995;10: 634-42.

5. Allen RP, Picchietti D, Hening WA, Trenkwalder C, Walters AS, Montplaisir J.: Restless legs syndrome: diagnostic criteria, special considerations, and epidemiology. Sleep Med. 2003; 4:101-19.

6. Walters A, Le Brocq C, Dhar A, Hening W; the International Restless Legs Syndrome Study Group. Validation of the International Restless Legs Syndrome Study Group rating scale for restless legs syndrome. Sleep Med. 2003; 4: 121-32.

7. Diagnostic classification steering committee of the American sleep disorders association (M. Sateiaa, Chairperson). The international classification of sleep disorders: diagnostic and coding manual, second version. Chicago, Illinois: American Association of Sleep Medicine, 2005.

8. Chaudhuri KR, Forbes A, Grosset DG, Lees A, Shneerson J, Schapira A, Stillman P, Williams A. Diagnosing restless legs syndrome (RLS) in primary care. Curr Med Res Opin 2004; 20: 1785-95. 9. Chaudhuri KR. The restless leg syndrome. Time to recognise a very common movement disorder. Practical Neurol 2003; 3: 204-13.

10. Polysomnography Task force: American sleep disorders association standards of practice committee. Practice parameters for the indications for polysomnography and related procedures. Sleep 1997;20:406-422.

11. Stiasny-Kolster K, Metz A, Oertel W. Diagnosis and management of Restless Legs Syndrome. ACNR 2006; 5: 7-8.

12. Trenkwalder C, Garcia-Borreguero D, Montagna P, Lainey E, de Weerd AW, Tidswell P, Saletu-Zyhlarz G, Telstad W. Ferini-Strambi L. on behalf the TREAT RLS 1(Therapy with Ropinirole; Efficacy and Tolerability in RLS 1) Study Group. Ropinirole in the treatment of restless legs syndrome: results from the TREAT RLS 1 study, a 12 week, randomised, placebo controlled study in 10 European countries. J Neurol Neurosurg Psychiatry 2004; 75: 92. 13. Hirvonen K, Partinen M, Alakuijala A, Jama L, Terttunen. Pramipexole induces a rapid and substantial improvement of idiopathic restless legs syndrome: Results of a large randomised, double blind, placebo-controlled, dosefinding study. Mov Disord 2004;Suppl 9: s421.

page 175